
ASSEMBLY INSTRUCTION
SKU CODE: MH00001

ITEM NAME: TWIN LOFT BED

/1 37

OPTION:1

OPTION:2



ASSEMBLY INSTRUCTION
SKU CODE: MH00001

/2 37

1

1

1

1

1

1

1

1

1

1

1

1

1

1

20

21

2

3

4

5

6
6

6
6

6

6

6

6

6

6

6

6

6

6

6

6

6

6

6

6

6

7

8

9

10

11

12

13

14

6

6

6

6

6

6

6

6

6

15

16

16

18

18

19

22

23

24

25

26

44

27

28

29

43

34

35

36

37

38

38

38

31

32 33

33

14

14

39
40

40
40

41

42



Part List (Box 1-MH00001-1)

/3 37

2 3

19 22

23 24 25

4

26 27

Left back leg - 1 pc

Top rail- 1 pc

Top rail - 1 pcs Railing rail - 1 pc

Top diagonal rail - 1 pc

5

Right front leg - 1 pc

Back right leg - 1 pc

Left front leg - 1 pc

7

Bed side rail - 1 pc

8

16

Window panel - 2 pcs

11

Vertical stile - 1 pc

12

29

Bed side rail - 1 pc Vertical stile - 1 pc

Top diagonal rail - 1 pc Top diagonal rail - 1 pc Top diagonal rail - 1 pc

Railing rail - 1 pc

1

Slat- 6 pc



/4 37

Part List (Box 1-MH00001-1)

33

34 35

31

Right stair leg - 1 pc Stair STEP-2 pcs

Left slide rail - 1 pc Right slide rail - 1 pc

39

41

Shelf panel- 1 pc

Top rail- 1 pc

42

Headboard support - 1 pc

43

Railing rail - 1 pc

44

Top rail - 1 pc

32

Left stair leg - 1 pc



Part List (Box 2-MH00001-2)

/5 37

28

18 20

21

1

Window panel- 2 pcs Top panel- 1 pc

Slat- 8 pc

6

Decorative panel - 30 pcs

38

9

10 13

Railing rail - 1 pc

14

Vertical post - 3 pcs

15

Window frame - 1 pc

36

37

Slide stair panel - 1 pc

Slide stair panel - 1 pc Slide support rail - 3 pcs

Bed side rail - 1 pc

Bed side rail - 1 pc

Top panel- 1 pc Railing rail - 1 pc

40

Shelf support- 3 pcs



/6 37

A B

Ø1/4" x 12 mm
Horizontal-Hole bolts 30 pcs

Ø1/4" x 80 mm
Hex-Head bolts 22 pcs

C

Ø1/4" x 90 mm
Hex-Head bolts 4 pcs

Hardware List (Box 1 -MH00001-1)

D

Ø8 x 30 mm
Wood dowel 26 pcs

E

Straight Steel Panel 5 pcs

F

1/4" x70
Screws 4 pcs

G

M4 x 25 mm
Wood Screws 81 pcs

H

M4 x 15 mm
Wood Screws 32 pcs

I

M4 x 35 mm
Wood Screws 28 pcs

J

1/4" x40
Screws 16 pcs

K

M4 x 20 mm
Wood Screws 3 pcs

L

Ø1/4" x 60 mm
Hex-Head bolts 4 pcs

M

U bracket- 4 pcs Allen Key 2pcs

O Q

Slat spacing block - 2pcs

80X20X20

P

Power supply - Led light - 1pc



/7 37

STEP-1 :

STEP-2 :

B

4pcs

A

4pcs

E

2pcsA

A

B

E

B

E

A

4

10

5

4

10

14

14

10

4

5



/8 37

STEP-4 :
B

4pcs

A

2pcs

D

2pcs

H

8pcs

D

H
H

5

43

43

5

4

29

14

14

B
A

A B

 A

B

10

14

10

STEP-3 :

14

14

43

29

C

2pcs

B

B C

C



/9 37

STEP-5 :

STEP-6 :

B

6pcs

A

6pcs

E

2pcs

A

A

B
B

9
9

28

3

2

E
3

A

A

A

A

B

2pcs

C

2pcs

14

13

11

B

C

B

C



/10 37

STEP-7 :
B

10pcs

A

10pcs

E

6pcs

B

B

E

A

A

7

4

7

4

27

3

E

B

A

8

27

2

3

5



/11 37

STEP-9 :

12

STEP-8 :

16



/12 37

STEP-10 :

STEP-11 :

16

15

18

18

16

19

41

E

4pcs



D

2pcs

H

8pcs

/13 37

STEP- 12 :

STEP- 13 :

D
H

14

7

714

13

11

12



/14 37

STEP- 14 :
G

2pcs

6
12

8

8

6
12

G



/15 37

STEP- 15 :
D

1pc

H

4pcs

D
H

H

12

8



G

58pcs

/16 37

STEP- 16 :

8

27

6
6

8

27

6

6

6

G

G

G

G



/17 37

STEP- 17 :

80mm

50mm

I

28pcs

Q

1
8

I

Q

2pcs



/18 37

STEP- 18 :

STEP- 19 :

J

2pcs

42

42

2

7

2

7

J

 G

3pcs

G

G

G

40

40

40



/19 37

STEP- 20 :

STEP- 21 :
B

4pcs

L

4pcs

H

4pcs
M

2pcs
31

32

33

33

L

L

B

B

B

B

L

L

H

HH

40

40

40

7

K

K

K

39

 K

3pcs

M

M



/20 37

STEP- 22:

STEP- 23 :
H

4pcs

M

2pcs

35

34

M

M

H

H

J

10pcs

E

8pcs

J

J

J

J

J

J
38

34

E

34

37
35

J

J

J

J

35

37
E

38

38

38

J

J

J



E

4pcs

J

4pcs

/21 37

STEP- 24:

STEP- 25 :

22

23

25

24

26

44

J

E
J

E

23

25

44

22

26

36

37

36

37



/22 37

STEP- 26:

22

23

24

25

44

26



/23 37

F

4pcs

STEP- 27:

22

23

24

25

26

44F

F

F

F

25

12

12

11

2

3 41

19

41

F



/24 37

STEP- 28:
G

18pcs

20 21

23

23

21
G



/25 37

7

10

STEP- 29:



/26 37

H

2pcs

32

32

10H

STEP- 30:



/27 37

H

2pcs

35

H

7

STEP- 31:



OPTION:1

/28 37

P

1pc

P

P



OPTION:2

/29 37

P

1pc

P

P



/30 37

OPTION:3
P

1pc

P

P

28,86



/31 37

7

10

STEP- 32:



/32 37

H

2pcs

15

H 10

35

STEP- 33:



/33 37

H

2pcs

15

32

H
7

STEP- 34:



OPTION:4

/34 37

P

1pc

P

P



OPTION:5

/35 37

P

1pc

P

P



/36 37

OPTION:6
P

1pc

P

P



/37 37

FINISH:
OPTION:1

FINISH:
OPTION:2


	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)
	AI MỚI Model (1)

